

WORKS :
C-196/2, Mayapuri Phase-II,
New Delhi-110064
Ph. : 011-28114161



OFFICE :
C-42, Manak Vihar Extn. (Tihar)
Subhash Nagar, New Delhi - 110018
Ph. : 011-25121201, 011-28122201
Fax : 011-25122517

R. K. INSPECTION & TESTING SERVICES

C.B.B. GOVT. APPD. LAB., COMP. PERSON FOR SMPV (U) RULES 1981 OF C.C.O.E. NAGPUR
SPECTRO/WET ANALYSIS, P.M.I., MECH. TEST, HOT TENSILE, METALLURGICAL ANALYSIS
N.D.T., X-RAY, CIVIL TEST, STRUCTURAL TESTING ETC., U.T.P. INSP.

SPECTRO ANALYSIS REPORT

PARTY : M/s. NOV SARA INDIA (P) LTD.; A/2 SARA INDUSTRIAL ESTATE, CHAKRATA ROAD RAMPUR
SELAQUI DEHRADUN-240001, INDIA

REF : LETTER DT: 04.12.2009

DESC : TEST SAMPLE FOR SPECTRO ANALYSIS

ID. MARK *NV-30J*

DATE OF TESTING

W. O. NO.

H.NO.: **NOV 30J**

04.12.2009

35464-10/12

COLOUR : WHITE

NOV SARA NO.: 4023

C	Si	Mn	P	S	Cr	Mo	Ni	Al	Co	Cu
0.060	0.460	1.03	0.0308	0.0208	16.48	2.02	10.20	0.008	0.258	0.406
Ti	V	N								
0.003	0.068	0.060								

OIC
SS316

TESTED BY: *[Signature]*

ASTM E 1507 / E-1086-94 / E-415 - 99

For R.K. INSPECTION & TESTING SERVICES



- Note :
1. The results listed refer to the sample submitted for testing.
 2. Sample will be destroyed after 30 days unless instructed otherwise.

[Signature]
(Quality Manager)

We undertake testing jobs under Third Party Inspection Agencies e.g.
LLOYDS, PDIL, EIL, IBR, BAX COUNSEL, BUREAU VERITAS, DNV, ABS, IRS, NPC, NTPC, TUV (I) LTD., H&G Etc.
E-mail : rkits_its@yahoo.co.in Visit us at : www.rkits.co.in



AN ISO 9001 : 2000 CERTIFIED COMPANY

KHEWARA ROAD, BAHALGARH SONIPAT, HARYANA : 151021

TEST CERTIFICATE

CUSTOMER: M/S SHAKUMBRI TRADERS

CERTIFICATE: No. 766

DATE: 8/11/2009

D.O. No. & DATE: 11/10/2009

GRADE AISI	H.NO.	NO OF PCS.	SIZE (MM)	COLOUR CODE	QUANTITY	C %	SI %	MN %	P %	CU %	S %	NI %	CR %	MO %
316	NV-30G	28	56	GREEN	2550 KGS	0.070	0.500	1.060	0.035	0.27	0.019	10.14	16.12	2.06
316	NV-30H	27	56	RED	2590 KGS	0.074	0.490	1.120	0.034	0.29	0.019	10.11	16.37	2.05
316	NV-30I	28	56	YELLOW	2555 KGS	0.061	0.370	1.050	0.033	0.25	0.015	10.10	16.42	2.03
316	NV-30J	28	56	WHITE	2550 KGS	0.067	0.470	1.080	0.035	0.23	0.016	10.15	16.21	2.04
316	NV-30K	27	56	PINK	2500 KGS	0.067	0.510	1.060	0.034	0.28	0.018	10.16	16.19	2.05
316	NV-30L	27	56	RED & BLACK	2500 KGS	0.073	0.500	1.110	0.032	0.29	0.019	10.12	16.39	2.06

Remark :- Material Confirms as under AISI GRADE - 316 GR

DESPATCH DETAIL :

LENGTH	STD
T No.	HR58-7677

